
Durham E-Theses

New and renewable energy and environmental

engineering

Shatat, Mahmoud I. M.

How to cite:

Shatat, Mahmoud I. M. (2008) New and renewable energy and environmental engineering, Durham theses,
Durham University. Available at Durham E-Theses Online: http://etheses.dur.ac.uk/2234/

Use policy

The full-text may be used and/or reproduced, and given to third parties in any format or medium, without prior permission or
charge, for personal research or study, educational, or not-for-pro�t purposes provided that:

• a full bibliographic reference is made to the original source

• a link is made to the metadata record in Durham E-Theses

• the full-text is not changed in any way

The full-text must not be sold in any format or medium without the formal permission of the copyright holders.
[...]
Calcium is found in most natural waters and its level depends upon the type of 

rock through which the water has passed. Usually it is present as carbonate or 

bicarbonate and sulphate, although in waters of high salinity, calcium chloride and 

nitrate can also be found. Only CaC03 + CaN03 contribute to the hardness of water. 

Calcium is an essential part of the human diet. However, the nutritional value 

from water is likely to be minimal compared to that from other food sources. There is no 

health objection to a high calcium content in water and the main limitations are made on 

the grounds of excessive scale formation [75]. The WHO recommends a maximum level 

of 200 mg/L as Ca (500 mg/L expressed as equivalent CaC0 3 ) , above which deposition 

in water systems can cause major problems. 

The calcium concentration in the most of the drinking wells in the Gaza Strip is 

less than 100 mg/L, which means that most of this water is suitable for drinking as far as 

the calcium compound is concerned [72]. 

3.2.13 Potassium 

Potassium is a relatively common element in water. Concentrations are normally 

less than 20mg/L in most groundwater but in brine and seawater it is about 380 mg/L. 

The maximum permissible value is 12 mg/L according to the UK drinking water 

standards. It can be measured by the flame photometry method [75]. 

3.3 Microbiological contamination 

An important aspect of drinking water is its microbiological quality. It is of 

particular significance because many types of disease can be transmitted to humans via 

School of Engineering 47 



Water Quality Solar Water Desalination 

pathogenic microorganisms or parasites in drinking water. Pathogenic organisms are 

highly dangerous to human health [85]. 

The three types of micro-organisms that can be found in water are viruses, 

bacteria and protozoa and these are responsible for outbreaks of hazardous diseases, 

as shown in Table 3.2 [84]. In addition there can be fungi and algae. 

Waterborne 
diseases 

Bacterial Salmonella (typhoid), Enterobacteria (E.coli, 
Campylobacter), Cholera, Leptospirosis, 
etc. Waterborne 

diseases Viral Hepatitis A, Poliomylitis, Rotaviruses, 
Enteroviruses 

Waterborne 
diseases 

Parasitic Amoebiasis, Giardiasis, Intestinal Protozoa, 
Balantidium coli. 

Table 3-2: Water Borne Diseases [72] 

Source: Linda and Briola, 1989 

Furthermore, there are a huge number of microbial contaminants and types of 

pathogens that can cause water contamination, and it is difficult to set standards for 

individual pathogens [69]. Generally, around the world, faecal coliforms and coliforms 

groups are used as indicators of the presence of microbial contamination in water and 

they have been adopted by WHO, UK and EU standards bodies as the most effective 

indicator of microbiological contamination [85]. 

Since groundwater is the main source of drinking water in the Gaza Strip and 

since groundwater is protected from direct pollution from the land surface, it is unlikely 

that most pathogens and micro-organisms that cause diseases will be found there, 

especially in the deep aquifer supplying municipal wells. Moreover, all the Gazan 

municipal water wells are equipped with a disinfection system using the chlorination 

process [72]. 

3.4 Saline water classification 

Saline water is water that contains significant concentrations of dissolved solids 

and especially sodium chloride. Nevertheless it can be utilized as fresh water for 

drinking and crop irrigation after treatment. 

School of Engineering 48 



Water Quality Solar Water Desalination 

As shown in Table 3.3 [86], the United States Geological Survey (USGS) 

classifies saline water in three categories based on the concentration of total dissolved 

solids (TDS), expressed as (ppm) 

Saline Water Type TDS - Concentration 
(ppm) 

Slightly saline water 1,000 to 3,000 
Moderately saline water 3,000 to 10,000 
Highly saline water 10,000 to 35,000 

Table 3-3: Saline water classification 

3.5 Physical and chemical characteristics of seawater 

Seawater contains various dissolved solids that originate from natural sources, 

erosion of the earth's crust, sewage, urban run-off and industrial wastewater. All of these 

elements contribute to increasing the density of seawater, which is 1,030 kg/m 3 while 

fresh water is 1,000 kg/m3. 

The average seawater salinity is about 34,482 mg/L or may be slightly higher and 

the concentrations of the major salts in seawater are constant for the connected oceans 

and seas. 99.29% of seawater salts are made up of six elements and compounds: 

chlorine (CI"), sodium (Na+), sulphate (S0 4

2"), magnesium (Mg 2 +), calcium (Ca 2 +), and 

potassium (K +). Table 3.4 illustrates the chemical characteristics of seawater. 

Parameter Symbol Concentration 
(ppm) 

Chloride cr 18,980 
Sulphate so4"" 2,649 
Bicarbonate & Carbonate HCO3 + C03 2 " 140 
Bromide Br" 65 
Borate H2BO3" 26 
Fluoride F" 1 
Sodium Na + 10,556 
Magnesium Mg** 1,272 
Calcium C a 2 + 400 
Potassium K+ 380 
Strontium Sr** 13 
Overall total salinity 34,482 

Table 3-4: Average concentration of major ions in sea water [87] 

School of Engineering 49 



Water Quality Solar Water Desalination 

It is clear that chloride and sodium ions represent more than 85% of the total 

dissolved solids [87]. Moreover, seawater also contains various fine suspended 

materials such as sand, clay, microorganisms, viruses and colloidal materials and the 

size of these materials varies over the range of 0.05 to 0.150 /ym [88]. 

3.6 Drinking water standard. 

The chemical, physical and biological standards of drinking water are set to 

ensure human health. Standards show great differences in the permitted concentrations 

for various chemical substances; some, such as sulphate, are relatively harmless to 

health and can be tolerated up to 250 mg/L and are considered to have no long term 

health effect, while others, like mercury and cadmium, need low and stringent limits 

because of their toxicity and the tendency of the body to bio-accumulate them. 

Meanwhile, many of physical parameters such as pH, colour, turbidity, temperature and 

hardness, and aesthetic, physical and taste characteristics are still subject to much 

debate. 

Many types of disease can be transmitted to humans through drinking water, 

which could be caused by pathogenic microorganisms and parasites, so stringent 

standards for drinking water have been adopted by water monitoring departments 

around the world [85] The standards of the main chemical and physical parameters for 

drinking water, adopted by the UK and the World Health Organization (WHO) in 1993 

and by the European Union (EU) in 1998 can be found in Table 3.5. 

Parameters UK Standards 
(mg/L) (1993) 

WHO Standards 
(mg/L) (1993) 

EU Standards (mg/L) 
(1998) 

Chloride 400 250 250 
Nitrate 50 50 50 
Fluoride 1.5 1.5 1.5 
Sulfate 250 Not mentioned 250 
Calcium 250 Not mentioned Not mentioned 
Magnesium 50 Not mentioned Not mentioned 
Sodium 150 200 200 
Potassium 12 Not mentioned Not mentioned 
Hardness 60 as Ca/I 150-500 Not mentioned 
Electrical 
conductivity 

1500 yuS/cm 2500 //S/cm 2500 //S/cm 

Turbidity <4NTU < 5 NTU Not mentioned 

Table 3-5: Standards of drinking water adopted by (WHO) [4,85] 
Adapted from the UK 1993, WHO 1993 and EU 1998 drinking water standards 

School of Engineering 50 



Water Quality Solar Water Desalination 

3.7 Water quality and desalination processes. 

Desalination is a process in which saline water is separated into two parts: one 

that has a low concentration of dissolved salts and which is called fresh water, and the 

other with a much higher concentration of dissolved salts than the original feed water, 

and which is usually referred to as brine concentrate [14]. 

Some desalination processes incorporate a pre-treatment stage for water influent. 

The main goal of pre-treatment is to reduce feed water pollution, such as turbidity, iron, 

silica, algae and microbial contamination, in order to improve the efficiency of the 

desalination plant and to reduce technical problems and equipment breakdown. 

Thermal desalination processes, like multi-stage flashing (MSF) and multi-effect 

distillation (MED), do not require pre-treatment except for the addition of anti-scaling 

chemicals to prevent salt precipitation. However, in membrane processes like reverse 

osmosis (RO), pre-treatment is crucial because it protects membrane surfaces from 

fouling and also provides protection for the high-pressure pumps and avoids the 

clogging of the RO section. 

In the pre-treatment stage, the saline water is filtered from debris, particles and 

suspended solids by a multimedia gravity filter that removes particles larger than 10 //m. 

The water is biologically disinfected by injecting chemicals like sodium hypochlorite to 

remove algae and bacteria and to prevent micro-organism growth. Also added are ferric 

chloride as a flocculant and sulphuric acid to adjust pH and to control scale formation 

[27]. 

Post-treatment for the desalinated water is carried out in all desalination 

processes because it is generally stabilizes the water to meet the potable water 

specifications. It may include chlorination for disinfection, carbonation and aeration to 

remove dissolved gases such as hydrogen sulphide and carbon dioxide [20]. 

The following section looks at case studies on pre-treatment and post-treatment 

for thermal and membrane water desalination processes. 

3.7.1 Thermal desalination quality case study 

Khawaji and Wie (1994) [16] presented pre- and post-treatment processes for two 

thermal multi-stage flashing desalination plants: a land-based plant and a barge-

School of Engineering 51 



Water Quality Solar Water Desalination 

mounted plant, both of which consisted of 8 units with an estimated total volume of 

3,080 m3/hr 

The pre-treatment of seawater was carried out in the seawater supply system 

before the feedwater entered the MSF distillation system. The supply system consisted 

of an open intake channel, pump house, NaOCI generators and return piping. The pump 

house consisted of seawater pumps, screens and traversing trash rakes. 

In the pre-treatment unit, the seawater passed through the screens and 

sedimentation tanks before the addition of anti-scale materials such as a scale inhibitor 

to avoid salt precipitation. 

Post-treatment consisted of the injection of a mild caustic solution into the 

discharge of the product water pumps to maintain the pH of the water in the range of 8-

8.5. This dosage minimized corrosion by the distillate of the product pipes. The caustic-

dosed distillate became process water and contained few dissolved solids. Its 

conductivity was less than 10 //S/cm. 

The desalinated water was stored in epoxy-coated steel storage tanks for 

distribution for industrial uses, while the processed water was used within the power 

plant to supplement boiler water and for closed loop cooling water systems. 

For drinking water use, the stored caustic-dosed water received further post-

treatment to produce potable water. This consisted of four unit operations: carbonation, 

liming, chlorination and aeration [16]. 

Carbonation and liming 

Carbonation and liming, based on the addition of C 0 2 gas and hydrated lime, 

were used to increase the hardness and alkalinity of the water to desirable levels. Thus 

the water became well buffered and non-aggressive. 

Chlorination 

In this process, chlorine was injected into the water for disinfection in two stages, 

the supply system and the desalinated product water, with chlorine dosage rates of 0.7 

mg/L and 0.5 mg/L respectively. 

School of Engineering 52 



Water Quality Solar Water Desalination 

Aeration 

The dissolved oxygen content of the distillate was negligible because oxygen had 

been driven out for corrosion control by the MSF process. The water was aerated to 

replace oxygen and this improved its taste. 

Results 

The produced fresh water was of high purity and contained a very small amount 

of dissolved solids [16]. Table 3.6 presents the typical water quality of the fresh water 

product samples, all of which met the WHO standards for drinking water. 

Quality parameter Unit Measured quality value 

Temperature °c 25-32 
pH (at 25°C) 8.4 
Residual chlorine mg/L 1 
Conductivity /yS/cm 90 
Total alkalinity mg/L as equivalent CaC03 mg/L 40 
PP alkalinity, mg/L as CaC0 3 mg/L 1 
Carbonate alkalinity, mg/L as equivalent 
CaC0 3 

mg/L 
2 

Bicarbonate alkalinity, mg/L as equivalent 
CaC0 3 

mg/L 
38 

Total hardness, mg/L as equivalent 
CaC0 3 

mg/L 
40 

Calcium hardness, mg/L as equivalent 
CaC0 3 

mg/L 
40 

Dissolved oxygen, mg/L at 25 °C mg/L 7 
Turbidity NTU 1 

Table 3-6: Water quality analyses data 

3.7.2 Solar stills quality case study #1 

Samee, Mirza, et al. (2007) [55] studied a simple single-basin solar still for water 

desalination in rural areas to solve the big problem in the southern and south western 

arid regions of Pakistan where the underground water is usually brackish water and can 

not be used for drinking. 

The production of fresh water varied directly with the amount of solar radiation 

and the ambient temperature. The maximum hourly production was in the afternoon 

School of Engineering 53 



Water Quality Solar Water Desalination 

when the temperature was at its daily peak. The average daily output was found to be 

1.7 litre/ day for a basin area of 0.54m2, 

Three water samples from different sources were used in the experiment. One 

was drinking water coming from the Simly dam, the second was from brackish ground 

water with a highly turbidity and salinity, and the third sample was prepared in the 

laboratory. All the samples were tested before and after desalination for total dissolved 

solids (TDS), electrical conductivity (EC) and pH. 

Table 3.7 shows the results of the tests on each sample, before and after 

desalination, and demonstrate that the quality of the desalinated water met the WHO 

drinking water standards on these parameters [55]. 

Sample 
No. TDS (mg/L) PH Conductivity (pS/cm) 

Before 
Desalination 

After 
Desalination 

Before 
Desalination 

After 
Desalination 

Before 
Desalination 

After 
Desalination 

1 370 30 6.72 6.50 1.291 0.041 
2 544 84 6.78 5.74 1.668 0.031 
3 17663 226 7.58 6.13 85.3 0.0885 

Table 3-7: Tested water quality parameters 

3.7.3 Solar stills quality case study #2 

Hanson et al (2004) [89] presented a laboratory and field study for a single-basin 

solar still for desalination of contaminated raw water in southern New Mexico at New 

Mexico State University in the USA. They reported on the performance of solar stills in 

the removal of selected inorganic, bacteriological and organic contaminants. 

Six solar stills were designed with modifications by the El Paso Solar Energy 

Association (EPSEA). Their dimensions were 2.47m x 0.94m; the high side wall was 

0.15m and the low side wall was 0.05m, in addition to heat insulation. 

Various types of feed water were used in order to test and evaluate the treatment 

efficiency of the stills. In stills Nos. 1 and 2, tap water from the municipal source was 

used as a control and the other four stills used water from contaminated wells and 

prepared samples in the laboratory. 

School of Engineering 54 



Water Quality Solar Water Desalination 

Stills No.3 to No.6 were all used to test removal of salinity, hardness, pH, fluoride 

and nitrate. Only stills No. 3 and No. 4 were used for the bacteriological and pesticide 

tests. 

In all cases, samples were taken from the input source and from the output water 

product and they were analyzed in the laboratory for the identified contaminants. 

The results of laboratory analysis of water quality showed very high removal 

efficiencies of more than 99% for salinity, total hardness and fluoride and of more than 

99.9% for bacteria, in addition to the successful removal of volatile organic compounds 